DETERMINATION OF FILTER MEDIA
EFFECTIVENESS: A CASE STUDY OF MTU WATER
TREATMENT PLANT

BY
OLANREWAJU, TOLUWANI JAMES

MATRIC NO: 17010201002

A PROJECT SUBMITTED TO THE DEPARTMENT OF CHEMICAL SCIENCES IN
PARTIAL FULFILMENT FOR THE REQUIREMENTS FOR THE AWARD OF
SCIENCE DEGREE IN MOUNTAIN TOP UNIVERSITY,

IBAFO, OGUN STATE.

SEPTEMBER, 2021



Declaration

This project report, which | wrote under the supervision of Dr. E. F. Sodiya, is the result of my
own study. In the test, information obtained from diverse sources has been properly recognized,
and a list of references has been provided. This research project has never been presented before

for the purpose of receiving a degree or certificate
[...]
turbidities (1 to > 100 NTU), water temperatures (2 TO 20°C), and hydraulic loading
rates (0.2 to 0.8)m/h) were checked. Furthermore, multistage filtration holds particular
promise for small areas of northern climates that are needed to fulfil safe water
regulations but rely on surface water sources with variable water quality and
temperatures, based on its performance with challenging influent water quality and cold

water conditions. (Shawn Cleary, 2005).
Development of a Water Purification Simplified Slow Sand Filter

Simplified slow sand filter was developed with granular carbon for water purification.
The results of none filtered water and that of filtered water were compared. Turbidity,
pH, Electrical conductivity, Calcium, Magnesium, Sodium, Potassium, Iron Il, Colonies
growing on nutrient agent at 37°C in 24 hours, and E-Coli for the filtered water were
0.91mg/L, 6.7, 26.8S/cm, 12.6mg/L, 16.0mg/L, 0.82mg/L, 0.31mg/L, 0.12mg/L, 12 and
8, respectively There was reduction of E-Coli present in the water by 69%. This can be

employed in school laboratory. (Yusuf et al 2019).



2.12

2.13

Exploring Activated Carbon Filtration's Multifunctionality

In water treatment, activated carbon (GAC) is used to remove organic components and
residual disinfectants. Raw materials such as nut shells, wood, coal, and petroleum are
being used to make the majority of activated carbon. Adsorption and catalytic reduction
are the two major ways activated charcoal may remove pollutants from water. Adsorption
removes organics, whereas catalytic reduction removes residual disinfectants. Molecular
weight, pH, Contaminant content, and Particle size are all factors that affect the quality of

activated carbon.

Molecular weight. When the molecules are less soluble in water their molecular weight

increases then activated carbon adsorbs more efficiently..

pH. At a lower pH, most organics become less soluble and more easily adsorbed. As the

pH rises, so does the rate of elimination.

Contaminant concentration. The greater the pollutant concentration, the more activated

carbon can remove it.

Particle size. 8*30 mesh (biggest), 12*40 mesh (most frequent), and 20*50 mesh
activated carbon are the most prevalent sizes (finest). The finer mesh allows for greater
contact and removal, but at the cost of increased pressure drop.

Flow rate. The lower the flow rate, the longer it takes for the pollutant to permeate into a
pore and be adsorbed. A longer contact period with activated carbon nearly always

improves adsorption. (Francis and DeSilva 2000).

Design of a Water Purification Activated Carbon Filter Made in the Community
from Agricultural Waste

This study describes the fundamental design and manufacturing of activated carbon
filters for water purification in the Northern Region made from agricultural wastes

(coconut and palm kernel shells). Depending on the kind of agricultural waste utilized in



2.14

2.15

water filtration, the activated carbon (AC) generated had a concentration of 80 to 90
percent. There were adsorption and turbidity experiments performed. The results of the
tests showed that AC with good physicochemical characteristics may be made locally
from agricultural waste. The volume percentage of contaminant eliminated was likewise
calculated to be 97.2%. The water flow velocity through the porous AC was measured at
1.62 m/s. A volumetric flow rate of 0.056 m 3 /s was also found. The findings are then
examined in order to develop locally produced AC filters for water purification.
(Obayemi 2014).

Activated Carbon's Performance in Water Filters

The aim of this research is to look at how activated carbon performs in a water filtration
system. In water treatment, activated carbon is frequently used to remove pollutants from
tap and well water. Before and after the water treatment, two types of water samples, tap
water and well water, are examined. The pH, turbidity, total suspended solids,
biochemical oxygen demand (BOD), and chemical oxygen demand (COD) tests were
used to examine the water samples. According to the water analysis results, the GAC-A
outperforms the GAC-B in terms of lowering turbidity, total suspended particles, BOD,
and COD. The water's BOD and COD, on the other hand, were decreased by UV light.
Pollutants found in both tap and well water. (Siong, 2014).

Groundwater Iron Removal Experimentation

Because of the origin of the reservoir rocks and the character of the grounds that surround
the aquifer layer, the ground waters that serve the city of lllizi are iron-rich. Due to the
high rate of precipitation of ferric iron, of rust color, coming from the oxidation of
ferrous iron in water, this water has a large turbidity. The presence of iron in groundwater
causes a variety of problems, including deterioration of organoleptic quality and water
color (brownish discoloration with a tendency to rust in the presence of iron), corrosion
and filling of distribution and storage vessels, and a reduction in disinfection
effectiveness due to oxidant consumption. This work was done on the defferrization

pilots that were set up in the city of Illizi's neighborhoods. Our research focuses on two



2.16

2.17

therapy units: - The first is based on a natural oxygenation process involving a series of
cascades - Decantation —Filtration (TDF). The second device is based on an artificial
oxygenation process using aerators, Decantation, and Filtration (ADF). The primary goal
is to identify the characteristics of the pilots that will allow the units to be more effective
in terms of iron removal. The total iron and the flow are the subjects of measurement and
analysis. The taken water is measured and analyzed from the point of entry into the unit
to the point of exit. The results reveal that both of the studied techniques are quite
effective at drawing down the iron in water: - The first procedure (TDF) produces folding
backs with a ppm range of 0.3 to 0.014. - The second procedure (ADF) produces folding
backs with a ppm range of 0.39 to 0.026. (Samir kateb et al 2018).

Understanding Water Hardness

Water hardness is an important factor of water quality for fish culturelt measures the
concentration of divalent ions (salts having two positive charges) in water, such as
calcium, magnesium, and/or iron. Water hardness is caused by a variety of divalent salts,
but calcium and magnesium are the most common. Chemical titration is the classic
method for determining hardness. The hardness of a water sample is measured in
milligrams per liter (mg/l CaCO3), which is the same as parts per million (ppm). Calcium
carbonate hardness is a broad phrase that refers to the overall amount of divalent salts
present rather than a specific mineral. Calcium carbonate hardness is a broad phrase that
refers to the overall amount of divalent salts in the water. It does not specify whether
calcium, magnesium, or another divalent salt is the source of hardness. A combination of
divalent salts can be used to create hardness. It is theoretically feasible to have calcium-
free water with a high hardness. In fish culture water, calcium is the most significant
divalent salt. (William Wurts 2015)

Review of Drinking Water Treatment Process Optimization

The optimization of the treatment process in the drinking water treatment process is a
major topic. The process is made up of many different components, such as settling,
coagulation, flocculation, Filtration, sedimentation, and disinfection and so on. The

process optimization entails taking steps to reduce management and monitoring costs



2.18

2.19

while also improving the quality of the water generated. The goal of this research is to
offer water treatment operators with methods and practices that will allow them to make
the most efficient use of their facility and, as a result, optimize the price per cubic meter
of treated water. (Mohamed Farhaoui et al 2016).

Properties and Characterization of lon Exchange Resins for Water Purification

In the case of major projects such as nuclear power plants, heavy water plants, and
thermal power stations, the ion exchange method for water purification has practically
become a universal technology. This is mostly due to the method's simplicity, the
process's economics, and its capacity to create water of required purity. The ion exchange
resins employed in these applications are organic polymer compounds which are
generally stable under normal operating circumstances As a result, ion exchange resin
testing is becoming increasingly significant. Plants include polymers such as dowex,
Amberlite, and other Dow products, which are now used in India's nuclear power plants.
Chemical Company of the United States and Roam and Hass of West Germany. These
are nuclear-grade items that come with a long-term performance warranty (Gokhale,
1987)

Water and wastewater treatment using ozone-based technologies

Ozone is a powerful oxidant that may be used to eliminate bacteria, inorganic ions, and
organic contaminants from surface and ground water, as well as wastewater treatment.
The earliest application of ozone is as a biocide in the treatment of drinking water. The
integral ozone exposure necessary for a particular level of disinfection may be estimated
using the microorganism's deactivation kinetic constant. Ozone oxidizes iron, manganese,
and arsenic in water, converting them to an insoluble state that may then be filtered out.
Both methods need ozone in molecular form, but only the indirect radical reactions that
occur during ozonation may be used to remove organic contaminants that are resistant to
conventional treatments. In water, ozone decomposes into the hydroxyl radical, the most
powerful oxidant accessible in water treatment, especially when hydrogen peroxide is
present. To adapt the ozone dosage to the desired degree of elimination of a specific
pollutant or an aggregate measure of pollution, models for the ozonation process are

necessary. Mineralization, or the removal of organic carbon from wastewater, has been



2.20

2.21

achieved in both urban and household treatment plants. The findings demonstrate that the
logarithmic reduction in TOC as a function of total ozone exposure generally divides into

two zones, each with its own set of kinetic parameters. (Rodriguez et al 2018).
Water Treatment Plant Units: Step-by-Step Design and Calculations

Due to its critical significance in household and drinking purposes, this study offered the
design procedures and calculations for each unit of the water treatment plant (WTP). By
predicting water demand and creating the unit process, it also illustrated and developed
the processes of the water processing units. The goal of this project was to assess the
water demand for a specific neighbourhood and to make recommendations for the needed
units of a WTP, design processes and calculations are required. The design of the WTP
units was applied to Greater-Zab River water for the designated area in Erbil City, Iraq.
At various times, the quality and quantity of water in the Greater-Zab River were
statistically analyzed and exhibited. The units of the treatment operations were intake,
coagulation, flocculation, sedimentation, and adsorption (optional), filtration,
disinfection, storage, and pumping. According to the calculations and technical drawings
of the units, the average flow and population used for the WTP layout were 60,000
m3/day and 200,000, respectively. In addition, some of the values had to be estimated as
field measurements, which has been included into the algorithm. Each unit's WTP outline
findings were tabulated. It's possible that the findings of this study can be applied to the
development of other WTP units. A multitude of factors influenced the WTP unit's
removal efficiency, including the WTP's age, maintenance, political and economic

conditions, technical issues, and water requirements. (Shuokr Qarani 2019).

Modelling the Aluminium Sulphate Dose to Improve The Drinking Water
Treatment Process

In water treatment procedures, determining the appropriate dosage of coagulant is a
major challenge. Raw water quality and certain metrics are linked to coagulant dosage
(Turbidity, pH, Temperature and Conductivity). The goal of this research is to give water
treatment operators a tool that can forecast and, in certain cases, replace the manual
technique (jar testing). The model is based on current process data from a water treatment

plant in the centre of Morocco (Meknes). The turbidity, pH, and temperature factors are



2.22

all part of this non linear model. When the aluminium doses observed are compared to
the alum doses estimated by the expanded model, an unexpected result emerges.
Modelling has been shown to minimize aluminium sulphate usage by more than 10%. As
a result, the model may be used to calculate aluminium dosages in water treatment plants

and expanded to include additional applications. Mohamed Farhaou et al 2016).

Water Purification Techniques Using Fibre Composites and Biodegradable

Polymers: A Review

Water purification is primarily addressed for a sensitive reason: it is one of the most
important sources of survival for all living things. Water may be found in various forms
on the earth's surface, and lakes and rivers provide a significant volume of drinking
water. All living things require water to survive, but humans require filtered water that is
high in minerals and salts. The lack of germs and disease-causing microbes, dissolved
metal ions, and heavy contaminants is referred to as pure water. Drinking water must be
not only pure but also healthful in order to be fully functional. Healthy water contains
nutrients such as minerals and salts that are necessary for the human body's organs to
operate properly, such as the heart and kidneys, and for blood to circulate freely
throughout the body. All of the technologies attempted to purify water, but it was not
healthful. This has a significant impact on the life cycle before and after consuming just
clean water for an extended length of time. Some water purification systems use
hazardous polymers and terrible chemical compositions. Then-current methods for water
purification and filtration were upgraded and incorporated into Nanotechnology and
polymers. Reverse osmosis is the foundation for any purification process that employs
semipermeable membranes with ultra, micro, and nano porous membranes to remove
germs, microorganisms, minerals, and salts. If consumed over an extended period of
time, this RO-processed water may cause sickness. To overcome the need to add minerals
and salts to water, fiber composites and mineral cartridges were developed. All of these

water purification approaches, as well as the use of fiber composites and polymer



2.23

2.24

membranes, are discussed in this article, along with flaws that may do a lot of harm to

humans. (Raviteja Chopparapu et al 2020).
Chloride Hardness in Drinking Water Estimation

The drinking water at the University of Education Vehari (UEV) was tested to see how
hard it was. This project was completed in the UEV Chemistry Lab. Argentometric
Titration or the Mohr Method of analysis were the chemical/analytical tests used to
determine the hardness of the water. In this experiment, a water sample was correctly
analysed in a chemical lab. The molarity of Chloride content was determined based on
the data. The molarity of the resulting Chloride was 0.0133, indicating that the water was
very hard. The water at the institution has been certified unsafe for drinking due to high
levels of Chloride in the water. This level of chloride ions in a very tiny water sample is
excessive. In typical circumstances, we drink 6-8 glasses of water each day, or 800-1000
mL (1 L). If we compute this value for 1 liter, it is extremely hazardous to human health.
Chloride hardness produces a variety of difficulties, including evaporator scaling,
washing, sink stains, and hair and skin sturdiness. Hard water is also claimed to induce a
variety of therapeutic issues, including as urolithiasis, cardiovascular confusion, renal
difficulties, and anencephaly. It is capable of causing the majority of gastrointestinal
illnesses in people. As a result, the authors suggested that this water be used after it has

been boiled, filtered, or chlorinated. (Fazal-ur-Rehman et al 2018).

A Carbonation Process with a Closed Pressure Reactor Removes Hardness From

Water Samples

Hardness is one of the properties of various ground and natural water sources that is
undesirable. Increased scaling on water pipes and boilers, atopic eczema, and strange-
tasting drinking water are just a few of the issues that hard water may cause across the
world. Dissolved minerals, mostly calcium and magnesium compounds, produce
hardness in natural water. According to the Water Quality Association (WQA) and the
United States Geological Survey (USGS), hard water is classed as 0-60 ppm soft, 61-120
ppm moderately hard, 121-180 ppm hard, and more than 180 ppm very hard water. A
hardness level of 50 to 150 ppm CaCO3 is considered acceptable by most water utilities.

The effects of a carbonation procedure on the elimination of hardness in various water



2.25

2.26

samples were studied in this study. A wide range of hardness removal methods are
currently available. Carbonation is a low-cost technique for removing Ca2+ and Mg2+
ions from hard water, and it is one of those traditional ways. The ethylene diamine tetra
acetic acid (EDTA) technique was used to determine the hardness levels of 17 distinct
water samples in this investigation. Ca2+ and Mg2+ ions were found in significant
amounts in Seoul outdoor swimming pool water (140 ppm). A carbonation procedure
using a closed pressure reactor for a 5 minute reaction period decreased the hardness of
the various water samples by 40-85 percent. (Min Kyung Ahn et al 2018).

Chlorination of Water and Its Implications for Human Health

Climate conditions are essential to life on Earth, and their destruction or disruption as a
result of direct or indirect human activity poses the biggest risk to human health.
Environmental elements such as "air" and "water" play a direct role in human existence
on the planet. Human activities have been found to pollute the air with harmful
chemicals, resulting in significant health concerns such as damage to the immunological,
respiratory, neurological, and reproductive systems, as well as other health issues such as
cancer. Microorganisms and hazardous chemicals should not be present in water meant
for human consumption. The influence and severe repercussions of chlorinated water on
human health are poorly understood. Chlorination is a widely used and cost-effective
method of sanitizing water. Hundreds of various by-products termed chlorination by-
products, such as trihalomethanes and halo acetic acids (HAA's), are produced during
disinfection. The effects of two HAAs, tri- and di-chloroacetic acid, on the progression of
cancer, respiratory disorders, and neurological abnormalities are discussed in this article.
(Mahendran Botlaguntal, 2014)

A New Look at the Impact of Iron and Manganese Release in Drinking Water

Systems

In recent years, researchers have paid increasing attention to the problem of metal ions
release, as a result of increased attention to the quality of drinking water and extensive
study on the corrosion of water distribution systems. From the standpoint of occluded
water, this article investigates metal ion discharge in drinking water systems. When just

the influence of occluded water on metal ion release is examined, the concentration of



2.27

2.28

iron and manganese ions in the bulk water increases with the quantity of chloride and
sulphate ions. This finding is in line with prior research. As the pH rises, the
concentration of iron and manganese ions in the bulk water does not decrease. At the
same time, the presence of pipe scales poses a risk to the drinking water's quality. It has
been discovered that as the number of pipe scales grows, so does the concentration of